IMI GUARD INTERGRATED

INDUSTRIES SDN. BHD. (CO.NO.715329-T)

WATER TANKS SWIMMING POOLS AND BATHROOM WATERPROOFING DETAIL

1. Concrete / Brick Wall
2. 2 layer of IMI GUARD
3. Smm thick waterproofing tile adhesive mortar

4. Tiles

The Perfect Solution

WATERPROOFING & PROTECTIVE COATINGS
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Submitted By
Product
Standard Reference

: IMI GUARD INTERGRATED TECHNOLOGY
: Cementitious Waterproofing
: Adopt to BS 4551 : Part 1998.

Methods of Testing Mortars, Screeds and Plasters.

Brand :IMI GUARD
Size of specimen : 50 mm x 50 mm x 50 mm
Age : 28 Days
Testing Markin Compressive Compressive | Avemé; Compressive |
Date e Load (kN) Strength (N/mm?) Strength (N/mm?) |
1 65.5 25.0 ]
20.03.2003 2 55.9 224 243 i
3 64.0 256 ]I
Size of specimen : 40 mm x 160 mm
Age : 28 Days
Testing | . e Flexural Ave;age Flexural
Date Marking Losa () Strength (N/mm?) Strength (N/mm?)
1 2878 6.74
20.03.2003 2 2593 6.08 6.30
— S — - S
3 2604 6.10
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Test Results

Submitted By : IMI GUARD INTERGRATED TECHNOLOGY
Product : Cementitious Waterproofing

Brand :IMI GUARD

Size of specimen : 50 mm x 50 mm x 50 mm (sample prepared by submittor)
Age : 16 Days

Testing Marking Compressive Compressive Average Compressive
Date _ Load (kN) Strength (N/mm?) Strength (N/mm?)
50.83 20.3
20.03.2003 2 50.21 20.1 19.6
| 45.65 18.3




